

TEST CERTIFICATE

Determination of the anti-slip property of floor coverings in workrooms and fields of activities with slip danger

Tested material: **Plastic**

Article designation: plastic sheet of polyvinyl chloride (PVC)
Article short text: COALA FLOOR LAM SAND
Dimensions: rolled goods: length variable; width 500 mm,
total thickness 0,12 mm
Colour: transparent
Surface: according to statement: embossed
(even, fine rough structured, matt)
Producer/Supplier: Antalis International
8, rue de Seine
92100 Boulogne Billancourt
FRANCE

Client: Antalis International
8, rue de Seine
92100 Boulogne Billancourt
FRANCE

Certificate No.: 83391801.001e
(tested under 83201801.001e)

Test date: 19.04.2018

Sampling: Sent by the customer to the research institute

Test method: **DIN 51130** (edition 02/2014)
"Testing of floor coverings - Determination of the anti-slip property -
Workrooms and fields of activities with slip danger - Walking method - Ramp test"
Delivery of the test material has been effected in ready-to-test surface condition.

Test result: Average total acceptance angle: **8,4°**

Assessment: **Classification group of anti-slip property: R 9**

SÄUREFLIESNER-VEREINIGUNG e. V.
Institut für Wand- und Bodenbeläge
Managing Director


Dipl.-Ing. Friedrich Höltkemeyer



Großburgwedel, 09.05.2018
Schu/pp

This test certificate is valid as long as there is no change in the above mentioned test-basis - for products which are identical to the test specimen. The certificate is given for 5 years (starting from test date). Publication and reproduction of this certificate is only allowed in unabridged form.



- Institut für Wand- und Bodenbeläge -
SÄUREFLIESNER-VEREINIGUNG E.V.

Im Langen Felde 4, 30938 Burgwedel · Telefon (0 51 39) 99 82-0 · Telefax (0 51 39) 99 82-40 · E-Mail: info@saeurefliesner.de

Anerkannte Prüf-, Zertifizierungs- und Überwachungsstelle d. DIBt und DIN CERTCO, Berlin · Notifizierte Prüfstelle der Kommission der EU, Brüssel, Kenn-Nr. 1212

